



# TEST REPORT

Hardline Laboratory

Report No. : TH90124/2021

Page : 1 of 2

Date : OCT. 06, 2021

## Burch

4200 Brockton Dr SE Grand Rapids, MI 49512

The following merchandise was submitted and identified by the applicant as:

Product Description: PVC  
Style/Item No.: Reverb

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: For compliance with California Technical Bulletin 117-2013 Requirements, Test Procedure and Apparatus for Testing the Smolder Resistance of Materials Used in Upholstered Furniture –Section 1 Cover Fabric Test.

Test Result: Please refer to the following page(s).

Date of Receipt: SEP. 27, 2021

Testing Period: SEP. 28, 2021 ~ OCT 05, 2021

--- See Next Page ---

Signed for and on behalf of  
SGS Taiwan Ltd.

*Luke Lee*

Luke Lee  
Supervisor



Testing Site: No. 9, 14th Rd., Taichung Ind. Park, Taichung City 40755, Taiwan

This document is issued by the Company subject to its General Conditions of Service printed overleaf (available on request or accessible at <http://www.sgs.com.tw/termsandconditions>) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/termsandconditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd. 新加坡坡底路 127 號 +886 (02) 2299-3279 f +886 (02) 2299-2920

SGS Taiwan Ltd. 新加坡坡底路 127 號 No. 127, WuKung Road, (New Taipei Industrial Park) Wuku District, New Taipei City, Taiwan

Member of the SGS Group



# TEST REPORT

Hardline Laboratory

Report No. : TH90124/2021

Page : 2 of 2

**Test Result:**

TB 117-2013 Requirements, Test Procedure and Apparatus for Testing the Smolder Resistance of Materials Used in Upholstered Furniture –

SEC. 1 Cover Fabric Test

Pass

Criteria	Test 1	Test 2	Test 3
1.4.1a) The mock-up test specimen continues to smolder after the 45 minute test duration;	No	No	No
1.4.1b) A vertical char length of more than 1.8 inches (45 mm) develops on the cover fabric.	No	No	No
1.4.1c) The mock-up test specimen transitions to open flaming.	No	No	No
1.4.2. The cover fabric passes the test if three initial mock-up specimens pass the test, i.e., the cigarettes burn their full length and the mock-ups are no longer smoldering.	Yes	Yes	Yes
1.4.3. If more than one initial specimen fails, the cover fabric fails the test.	N/A		
1.4.4. If any one of the three initial specimens fails, repeat the test on additional three specimens.	N/A		
1.4.5. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional three specimens fails, the cover fabric fails the test.	N/A		

N/A = Not Applicable

**Conclusion:** The submitted sample(s) **complies with** the requirements of Section 1.4 for Cover Fabric Test of California Technical Bulletin 117-2013.

\*The content of this report is invalid if it is not presented as the entire report.

\* The statement of conformity is based on the test results, but does not include the measurement uncertainty.

--- See Next Page ---

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/TermsandConditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/TermsandConditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.